
Carmel Area Wastewater District 
Secondary NPDES R3-2014-0012  
2023 Annual Report 

- 1 - 
 

 



Carmel Area Wastewater District 
Secondary NPDES R3-2014-0012  
2023 Annual Report 

- 2 - 
 

  



Carmel Area Wastewater District 
Secondary NPDES R3-2014-0012  
2023 Annual Report 

- 3 - 
 

 
Table of Contents 
 
Coversheet ..........................................................................................................  - 1 - 

Table of Contents ................................................................................................  - 3 - 

Introduction ..........................................................................................................  - 4 - 

Section A: Data Tables and Graphs ....................................................................  - 10 - 

Section B: Compliance and Performance ............................................................  - 22 - 

Section C: Flow Evaluation ..................................................................................  - 26 - 

Section D: Operator Certification .........................................................................  - 33 - 

Section E: Operation and Maintenance ...............................................................  - 33 - 

Section F: Laboratory Information .......................................................................  - 34 - 

Section G: Sludge Management ..........................................................................  - 35 - 

Section H: Pretreatment ....................................................................................... - 41 - 

Section I: Salt and Nutrient Management Plan ....................................................  - 42 - 

Section J: Collection System Management Plan .................................................  - 42 - 

Section K: Mercury Seals ..................................................................................... - 47 - 

Section L: Figures ................................................................................................ - 49 - 

Lab Reports .......................................................................................................... - 51 - 

 

  



Carmel Area Wastewater District 
Secondary NPDES R3-2014-0012  
2023 Annual Report 

- 4 - 
 

 
Introduction 

Facility Objective: Carmel Area Wastewater District protects public health and enhances the 
environment by collecting and treating wastewater while recycling valuable resources for golf 
course irrigation in the Carmel Bay region. 

Treatment Technologies Used 

The CAWD Wastewater Treatment Plant (WWTP) has a permitted capacity of 3.0 million 
gallons per day (MGD) of dry weather flow.  Current average dry weather flow (ADWF) is 
approximately 1.1 MGD which represents 37% of the permitted capacity. Of the 1.1 MGD, 
approximately two-thirds are from CAWD customers, and the remaining one-third is from 
Pebble Beach Community Service District customers. 

During large storm events the inflows can increase up to eight times the dry-weather rates. 
This requires the plant equipment and processes designed to handle large hydraulic loads 
during the winter months. 

Influent Pumping 

The purpose of influent pumping is to lift the incoming untreated sewage from the terminus of 
the several interceptor sewers up and into the headworks from where the sewage can flow by 
gravity through the other treatment processes. Approximately 97% of the influent sewage is 
pumped at the influent pump station; the remaining 3% is discharged directly into the 
headworks from the Calle La Cruz pump station in the Carmel Meadows subdivision. 

During power outages, a dual standby generator system automatically provides backup power 
to all four (4) influent pumps. There is always at least a 7-day supply of fuel onsite to power the 
standby generator. 

Headworks 

The headworks structure, together with the adjacent influent manhole, contains essentially all 
the pretreatment processes of the plant.  Unit processes located within the headworks are 
influent flow measuring, automatic bar screening, grit removal and washing.  

The automatic bar screens removes rags and other large solids from the raw sewage and into 
a hopper which stores the screenings until they are removed and disposed of at the landfill. 

Grit (i.e. sand, coffee grounds, etc.) is removed from the raw sewage by means of settling in 
an agitated tank. The agitation keeps the lighter organic solids in suspension and allows the 
heavier solids to drop out and be removed by pumping the contents from the bottom of the 
tank into a grit classifier and washer. The grit washer further separates the heavier grit  

 



Carmel Area Wastewater District 
Secondary NPDES R3-2014-0012  
2023 Annual Report 

- 5 - 
 

 

particles from the lighter organic matter and the grit is then disposed of into a bin for disposal 
at the landfill.  

Primary Sedimentation Tanks 

The Primary Clari-Thickener tanks remove the majority of suspended solids from the 
wastewater by gravity settling. CAWD has two primary Clari-Thickener tanks for redundancy. 
The Clari-Thickener combines the feature of a Primary clarifier for removing settleable solids 
and floating matter (scum) and a thickening well for concentrating sludge prior to withdrawal for 
further treatment. Each tank has a mechanical scraper which rotates around the sloping 
bottom and pushes settled sludge to a sludge thickening zone and a sludge sump. Sludge is 
withdrawn from the tanks and is transported to the anaerobic digestion tanks. Floating matter 
is mechanically skimmed into collecting hoppers and is also transported to the anaerobic 
digestion tanks. 

The primary sedimentation process is a physical process utilizing gravitational forces. 
Settleable and suspended solids, which are the major components of sludge and are heavier 
than water, settle out of the sewage along with any grit carryover from the headworks. Scum, 
which is lighter than water, floats to the surface and is removed by skimming. Approximately 
60 to 65 percent of the suspended solids will be removed by gravitational forces as part of 
primary sedimentation. 

Effluent from the primary sedimentation tanks overflows into double sided circumferential 
launders and then flows into either the primary equalization system or the aeration basins. 

Primary Equalization  

The flow equalization basins are designed to reduce flow to the treatment plant during daytime 
periods of high influent flow. Wastewater stored in the flow equalization basins is reintroduced 
into the normal wastewater stream at the option of the operator in order to maintain operation 
of the Reclamation facility when influent flows are low. This operation also ensures that influent 
flow can be prioritized for reclamation uses over discharge to the outfall.  

The reintroduced flow is pumped back to the Headworks.  

Diffusers are located in the flow equalization basin is to prevent stored wastewater from 
becoming septic. 

Anoxic Selector 

 The Anoxic Selector mixes the return activated sludge (RAS) from the secondary clarifiers 
with effluent from the primary clarifiers and equally distributes the combined flow to Aeration 
Basins No. 4, 5, and 6. 

 



Carmel Area Wastewater District 
Secondary NPDES R3-2014-0012  
2023 Annual Report 

- 6 - 
 

 

Aeration (Biological Activated Sludge Process) 

The aeration structures (basins) are designed to promote the growth of helpful bacteria 
organisms which consume the nutrients in the sewage. This is called the "activated sludge" 
process. By injecting large amounts of oxygenated air, these bacteria thrive and consume the 
biological oxygen demand, ammonia, carbohydrates, fats, etc. in the sewage and convert it 
into bacterial mass or "sludge" for removal in the Secondary Sedimentation Tanks. 

The aeration structures can hold about 1.15 million gallons total divided into three separate 
basins. The helpful bacteria population is maintained in the basins by returning a portion of the 
sludge separated out of the water downstream in the Secondary Sedimentation Tanks back to 
the front of the Aeration Basins. This allows the helpful bacteria to live out their life cycle in the 
treatment process, all the while providing a beneficial service to the treatment process.  

CAWD utilizes A2O process which creates different zones in the aeration basins, some with 
oxygen (aerobic), and some without oxygen (anoxic/anaerobic). The different zones allow for 
selecting the types of bacteria that are the most beneficial and to enhance the nitrification 
process. 

Aeration in each basin is accomplished by air blowers feeding fine bubble diffusers at the 
bottom of each basin. Air flow is regulated by automatic dissolved oxygen (DO) control 
systems. 

Mixed Liquor Distribution Structure 

The Mixed Liquor Distribution Structure receives and combines the flows exiting the Aeration 
Basins. Combined flow is then gravity-fed to the Secondary Clarifiers. Two gates are used to 
control flow to each of the two Secondary Clarifiers. 

Secondary Sedimentation Tanks 

The Secondary Sedimentation Tanks are similar to the Primary Sedimentation Tanks except 
they are designed to remove lighter suspended solids. There are two tanks, each equipped 
with rotating mechanical sludge and scum collectors. The effluent from the Aeration Basins 
enters each tank through the bottom, rises up through the center column, and then is 
distributed into the sedimentation zone. Settled sludge is removed from the tank and clean 
water flows over weirs to the next step in the process (disinfection). The sludge is pumped 
back to the Aeration process to maintain the helpful microorganism population or wasted to the 
solid’s treatment process. Scum is collected from the surface of the wastewater in each tank 
and returned to a sump in the Aeration Structure, from which it is then pumped to the solid’s 
treatment process. 

The clean water coming out of the Secondary Sedimentation Tanks is clear and has 
exceptionally low concentrations of bacteria and ammonia. Disinfection/Dechlorination is next 



Carmel Area Wastewater District 
Secondary NPDES R3-2014-0012  
2023 Annual Report 

- 7 - 
 

and is the final treatment step before this water is sent to the Reclamation Facility or to the 
Ocean.  

Secondary Effluent Diversion Structure  

The Secondary Effluent Diversion Structure serves two purposes: 

 1. Aiding in downstream disinfection - Secondary flow enters the structure where an injection 
of Sodium Hypochlorite and aqueous ammonia is used for disinfection leading into the chlorine 
contact channels at the Chlorination Building. When ammonia is introduced under the 
appropriate conditions, it reacts with hypochlorous acid to produce monochloramine. 
Monochloramine is used as a disinfectant rather than free chlorine because free chlorine is 
detrimental to the Reverse Osmosis membranes at the Reclamation Facility. The amount of 
chlorine and ammonia required to produce monochloramine is based on the ideal weight ratio 
of 5:1. The desired ratio is controlled, monitored, and driven by programmable logic controllers 
at the in the Sodium Hypochlorite/Sodium Bisulfite Building and the ammonia injection system 
at the Tertiary Facilities. 

 2. Flow Management – The Secondary Diversion Structure also receives the effluent flow from 
the Chlorination Building and either directs the flow to the holding basin at the Tertiary Building 
prior to reclamation or to the Outfall Building for ocean discharge. 

Disinfection/Dechlorination 

The last step to clean the water is disinfection/dechlorination. Disinfection is accomplished 
using liquid chlorine (i.e., bleach) which kills bacteria and deactivates viruses and protozoa that 
may be harmful to human health. A small concentration of chlorine is maintained in the water 
for about 2 hours to make sure all of the harmful pathogens are killed or deactivated. The 